
Env NR - 03/20/2019 4:00 PM 2019 Regular Session 

Customized 03/21/2019 12:49 PM 

Agenda Order  

 

Page 1 of 1 

Tab 1 
SB 1552 by Gruters (CO-INTRODUCERS) Hooper; (Identical to H 01135) Florida Red Tide Mitigation and 

Technology Development Initiative 

 

Tab 2 
SB 1758 by Mayfield (CO-INTRODUCERS) Simmons, Harrell; (Identical to H 01395) Water Quality 

Improvements 
369274  D       S     RCS         EN, Mayfield             Delete everything after  03/20 06:23 PM   

 

Tab 3 SB 1100 by Montford; Water Testing for Pollution 

 



 

 

 S-036 (10/2008) 
03202019.1817 Page 1 of 2 

2019 Regular Session     The Florida Senate  

 COMMITTEE MEETING EXPANDED AGENDA 

   

    ENVIRONMENT AND NATURAL RESOURCES 
[...]
dominant contributor to nutrient inputs into aquatic sys-

tems as best management practices (BMPs) are being

developed and implemented to abate nonpoint source pol-

lution (Lynch and Corbett 1990; Park and others 1994; Ice

2004).

Hence, our goal in this review is focused on WWTP

nutrient discharges and their implications for freshwater

systems in the U.S. The review includes a discussion of

nutrient inputs and their influence on aquatic systems;

WWTP treatment processes and nutrient removal; and

WWTP effluent discharge impacts in U.S. waterways. We

conclude with a summary of U.S. legislation that has been

established to lessen the total environmental impact of

WWTPs and a discussion of future opportunities and

challenges related to water reuse initiatives.

Nutrient Inputs to Aquatic Systems

Early research on nutrient enrichment assumed that rivers

and streams were immune to excessive nutrient inputs (e.g.,

Hynes 1969). This argument derived from the belief that

nutrient enrichment effects on algal and aquatic plant

growth were restricted by other physical, chemical, and

biotic factors. Rivers and streams were thought to be

already nutrient saturated because ambient light conditions

and reduced hydraulic residence times would tend to limit

potential responses to nutrient enrichment (Smith and

others 1999). Although the response of primary and sec-

ondary consumers to nutrient enrichment—especially in

complex temperate warm water streams—can be indirect

and unpredictable (Miltner and Rankin 1998), scientific

evidence from numerous studies suggest that flowing

waters are indeed affected by excess nutrients (Hecky and

Kilham 1988; Matlock and others 1998; Carey and others

2007; Ohte and others 2007).

Sustained inputs of phosphorus and/or nitrogen to

aquatic environments lead to increased rates of eutrophi-

cation, a widespread problem throughout the world affect-

ing the quality of domestic, industrial, agricultural and

recreational water resources. Issues associated with eutro-

phication include increased algal biomass, decreased water

transparency, low dissolved oxygen (DO) levels, increased

fish mortality and more frequent incidences of toxic phy-

toplankton (Burkholder and others 1992; Carpenter and

others 1998; Smith 1998). Eutrophication is a complex

system response and requires understanding of the biology

and chemistry of an aquatic system.

The potential eutrophic influence a nutrient will have on

an aquatic system is related to its bioavailability. Biologi-

cally available forms of nitrogen are nitrate (NO3–N) and

ammonia (NH3–N) but organic nitrogen (organic–N) can

0

40,000,000

80,000,000

120,000,000

160,000,000

200,000,000

0

50

100

150

200

250

300

350

1940 1962 1978 1996 2025 In
fl

u
en

t 
 W

as
te

w
at

er
  F

lo
w

  (
m

3 /d
)

P
o

p
u

la
ti

o
n

  S
er

ve
d

  b
y 

 
W

as
te

w
at

er
  T

re
at

m
en

t 
(m

ill
io

n
s)

 

Year

Population Wastewater Flow

Fig. 1 Historical and projected influent wastewater flow from U.S.

population provided with wastewater treatment. Adapted from

USEPA (2000a) and USEPA (2004a)

206 Environmental Management (2009) 44:205–217

123



also be made available through conversion to NH3–N.

Total inorganic nitrogen (NO3–N ? NO2–N ? NH4–N ?

NH3–N) concentrations below 100 lg/L may limit auto-

trophic production but streams with values above 400 lg/L

are unlikely to be nitrogen limited (Horne and Goldman

1994). In rivers receiving nutrient inputs from wastewater,

NH3–N can directly affect DO concentrations as NH3–N

accounted for 60% of the total variation in oxygen demand

within the lower San Joaquin River, California (Lehman

and others 2004). Passell and others (2007) discussed

another aspect of nitrogen loading; wastewater discharges

to receiving waters characterized by alkaline pH values

could exacerbate NH3–N toxicity and threaten the viability

of various fish species. In addition to discharges from

WWTPs (organic–N; NH3–N ? NH4–N), eroding sedi-

ments (NH4–N), organic matter (organic–N and NH4–N)

and surface runoff (NO3–N; NH3–N; organic–N) provide

the bulk of nitrogen entering freshwaters (Follett 2001).

Atmospheric deposition can also be a significant non-point

source of both inorganic and organic nitrogen in surface

waters, accounting for up to 40% of nitrogen loading (Paerl

and others 2002). Typically, in developed U.S. watersheds,

organic nitrogen constitutes about 50% of total nitrogen

(Sauer and others 2001).

For phosphorus, soluble orthophosphate (PO4-P) is the

only form that can be assimilated directly by autotrophs

(Correll 1998) but phosphorus is lost from soils in both

particulate—which is more dominant—and dissolved

forms (Bennett and others 2001). To support algal growth,

some forms of particulate phosphorus are converted

through mineralization reactions and desorption to PO4-P.

Agricultural runoff can contain up to 30% of biologically

available particulate phosphorus (DePinto and others 1981;

Dorich and others 1985; Uusitalo and others 2000) and

saturation levels of phosphorus for algal growth have been

reported at concentrations between 3–25 lg/L (Horner and

others 1983; Bothwell 1985; Rosemond and others 2002).

The eutrophic impact of nutrients on aquatic systems has

also been evaluated from the aspect of ecological function.

This was identified by Karr and Dudley (1981) as the

‘‘biotic integrity’’ of a system and defined as ‘‘the extent to

which a community has a species composition, diversity

and functional organization comparable to that expected

for the natural habitat of a region.’’ Miltner and Rankin

(1998) used this index and found nutrient enrichment—

especially increased phosphorus concentrations—to be

negatively correlated to biotic integrity.

The link between nutrients and increased eutrophication

has been well assessed using chemical as well as biological

indicators. To mitigate nutrient related eutrophication,

sources of nutrient loading must be identified. One source

of nutrients that is inherent in urban areas and often dis-

charged directly into water bodies is WWTP effluent.

Wastewater Treatment Plants (WWTPs)

Treatment Stages

WWTPs are essential to all populated areas and their

placement and construction depend on a complex set of

factors including financial considerations, incoming

wastewater sources, wastewater quantity, and specific

management objectives with regard to effluent discharge

concentrations (Hanke and Wentworth 1981; McConnell

and Schwarz 1992; Tchobanoglous and others 2003).

WWTPs utilize different methods to meet or exceed reg-

ulatory standards concerning effluent discharges as various

biological, physical, and chemical processes are available

to maximize efficiency. Regardless of the methods used at

any particular WWTP, all treatment processes generally

fall into three main categories: (1) primary, (2) secondary,

and (3) advanced tertiary treatment. The level of technol-

ogy utilized within each treatment category influences both

the initial capital investment necessary to construct or

improve wastewater treatment facilities as well as opera-

tion and management costs. Muga and Mihelcic (2008)

surveyed secondary treatment processes throughout the

U.S. and for WWTPs with capacities up to 3800 m3/day,

construction costs ranged from $260/m3/day to $2770/m3/

day. Estimated costs for additional tertiary treatment—not

including expenses for primary or secondary treatment—at

a WWTP in Louisiana with a capacity of 3800 m3/day

were $502/m3/day for construction and $120,116 for

annual operation and maintenance (Ko and others 2004).

Tchobanoglous and others (2003) provide an excellent

overview of wastewater treatment and only main processes

will be summarized here.

Primary treatment removes large objects from incoming

wastewater through floatation, settling, and screening

mechanisms. Smaller inorganic solids such as sand are

removed through grit chambers and sedimentation basins,

or primary clarifiers, remove both inorganic and organic

suspended solids. Solids that are collected and removed in

sedimentation basins are called sludge and are transported

to anaerobic digesters for further processing.

Secondary treatment targets additional organic matter

present in wastewater after the primary treatment stage and

can include the removal of dissolved nutrients. One method

used in secondary treatment utilizes trickling filters, con-

sisting of bacteria-coated stones that digest organic pollu-

tants present in the effluent. Activated sludge, containing

significant amounts of bacteria, is also used at the secondary

treatment stage to remove organic materials. Exposing pri-

mary treatment effluent to the atmosphere enhances the

consumption of organic pollutants by bacteria present in the

sludge. Secondary clarifiers allow solids and/or activated

sludge to settle and be removed from the effluent.

Environmental Management (2009) 44:205–217 207

123



Suspended and dissolved material may still remain in

the effluent after typical secondary treatment and advanced

tertiary treatment may be required to meet regulatory

requirements protecting receiving waters. Nutrients and

metals may be targeted during advanced treatment and

several chemical and biological nutrient removal (BNR)

technologies are available to lower effluent concentrations

before discharge (Yeoman and others 1988; Morse and

others 1998; Pagilla and others 2006). BNR emerged

approximately thirty years ago and because of inherent

advantages over traditional chemical methods, it has gen-

erally become an integral part of conventional wastewater

treatment. Tchobanoglous and others (2003) contrast BNR

with chemical treatment and note that BNR technologies,

which use microorganisms under aerobic or anaerobic

conditions to remove nutrients via suspended and/or

attached growth processes, actually consume less energy,

produce less waste, and require less chemical input.

Due to public health concerns associated with waste-

water (Ongerth and Ongerth 1982), WWTPs use chlorine

or ultraviolet (UV) radiation as a final step before discharge

to reduce pathogenic microbes that may still be present in

the effluent. Nationwide concern about the protection of

water resources for reasons that extend beyond public

health—such as aesthetics and aquatic health—have led to

significant efforts to improve and expand wastewater

treatment in the U.S. Between 1972 and 2004, the U.S.

population served by WWTPs providing advanced waste-

water treatment increased from 7.8 to 108.5 million people;

WWTPs that incorporate at least secondary treatment

options now serve more than 70% of the U.S.—approxi-

mately 220 million people (USEPA 2004a) (Fig. 2).

Nutrient Removal from WWTP Effluent Discharge

WWTPs can have significant impacts on receiving waters

despite the extensive treatment of wastewater prior to

discharge. The need for greater nutrient removal efficiency

at WWTPs is evident (Eggers and others 1991; Zhou and

Smith 2002; Pagilla and others 2006) as increased eutro-

phication due to nutrient inputs is a leading cause of

aquatic impairment (Correll 1998; Magnien and others

1992; Rabalais 2002; Walsh and others 2005). Nutrient

removal poses a special challenge for WWTPs because of

the additional costs associated with complex treatment

technology required to produce effluent containing low

nutrient concentrations (Ko and others 2004; Olivieri and

others 2005; Muga and Mihelcic 2008). Nutrient removal

rates at WWTPs (Table 1) vary depending on several

factors, including (1) treatment technologies used; (2)

influent wastewater; (3) mechanical and operational fail-

ures; and (4) technical design limitations of facilities

(Asano and others 2007). Although wastewater flows may

reflect seasonal trends (Olivieri and others 2005), per capita

constituent loadings in wastewater can remain consistent as

flowrates fluctuate (Tchobanoglous and others 2003).

Nitrogen Removal

Nitrogen can be removed from influent wastewater through

the biochemical processes of nitrification (oxidation of

NH4–N and organic-nitrogen to NO3–N within an aerobic

0

50

100

150

200

250

1940 1962 1978 1996 2004

P
o

p
u

la
ti

o
n

  S
er

ve
d

  b
y 

 
W

as
te

w
at

er
  T

re
at

m
en

t 
(m

ill
io

n
s)

Year

No Discharge

Advanced

Secondary

Primary

No Treatment (Raw)

Fig. 2 Relative proportion and extent of processes for U.S. popula-

tion provided with wastewater treatment. Adapted from USEPA

(2000a) and USEPA (2004a)

Table 1 Typical nutrient concentration ranges in untreated wastewater and achievable in treated effluent considering secondary and advanced

tertiary processesa

Constituent (mg/L) Untreated

wastewater

Conventional

activated sludgeb
Activated sludge

with BNRc
Activated sludge with BNR,

microfiltration, and Reverse osmosisd

Total Nitrogen 20–70 15–35 3–8 B1

NH3–N 12–45 1–10 1–3 B0.1

NO3–N 0–trace 10–30 2–8 B1

Total Phosphorus 4–12 4–10 1–2 B0.5

a Adapted from Tchobanoglous and others (2003) and Asano and others (2007)
b Secondary treatment: activated sludge including a nitrification step
c Tertiary treatment: activated sludge and biological nutrient removal of nitrogen and phosphorus
d Tertiary treatment: activated sludge and biological nutrient removal combined with advanced treatment

208 Environmental Management (2009) 44:205–217

123



zone) and denitrification (reduction of NO3–N to gaseous

nitrogen in an anoxic environment). These reactions can

take place using suspended or attached growth processes to

achieve sufficient nitrogen removal. Nitrogen removal can

be integrated with the removal of other target constituents,

such as the removal of materials increasing the biological

oxygen demand (BOD) of wastewater. Heterotrophic bac-

teria are used for BOD removal but operational adjustments

can be made to accommodate autotrophic bacteria required

for the first step of nitrogen removal, nitrification. Nitros-

omonas and Nitrobacter are used extensively for nitrifica-

tion during wastewater treatment, although other bacteria

have been identified for this purpose (Painter 1970; Teske

and others 1994; Tchobanoglous and others 2003). Deni-

trification processes complete biological nitrogen removal

and Payne (1981) and Gayle and others (1989) identify a

broad range of denitrifying autotrophic and heterotrophic

bacteria available for use at WWTPs.

Phosphorus Removal

Yeoman and others (1988), Bowker and Stensel (1990),

and Morse and others (1998) provide extensive reviews of

several chemical and biological processes that have been

used to reduce phosphorus concentrations during waste-

water treatment. Chemical precipitation of phosphorus is a

common method used to effectively reduce effluent con-

centrations released to surface waters. The fundamental

concept of chemical precipitation is that certain salts, when

added to wastewater, produce insoluble phosphates that can

be separated from discharged effluent through sedimenta-

tion processes. Common salt precipitants include alumi-

num, iron (Fe3? and Fe2?) and calcium (lime). Aluminum

sulphate and iron (III) chloride are compounds widely used

during primary and secondary wastewater treatment as the

sludge produced contains chemically-bound phosphorus.

Biological phosphorus removal (BPR) from wastewater

utilizes activated sludge with specific microorganisms,

categorized as phosphorus accumulating bacteria, which

can assimilate excess phosphorous as polyphosphates

(Wentzel and others 1991). BPR methods at WWTPs

began to gain focus when Srinath (1959) discovered

phosphorus uptake by activated sludge that far exceeded

levels necessary for biomass accrual. Barnard (1974)

expanded on the concept of BPR by suggesting the

required use of activated sludge in anaerobic and then

aerobic zones to effectively achieve phosphorus removal.